Fendt

FENDT 311 VARIO SCR (324/00101-99999) F324000
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 311 VARIO SCR (324/00101-99999)
41473

o
~
=r
=
k=1

Ref 2002 Page 01-0001



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE

Page01-0001

Item Part Number

A WN

o ~NO O

9
10
11
12
13
14
19
20
21
22

23
24
185

72605669

72608989

72609501

72498220

72416467
72344342

72456134
72439874
72455559
72429347

72431135
72497417
72491822
72325325
72325326
72315799
72439854
72325339
72415943
72423137

72420773
72436713
72381391

Qty Description

= NNANMNNPMPORDNPRE NEFEEFEPN

e

Comments

UP TO ENGINE S/N
11799185

ENGINE
<-- 324/1001 --> 324/1189

REMANUFACTURED SHORT BLOCK ENGINE

<-- 324/1001 --> 324/1189
ENGINE

<-- 324/1190
CRANKCASE
><2-14,19-24
HEXAGONAL HEAD BOLT
ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS

SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

LOCKING PLUG
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GANG SHAFT
BUSH

THRUST WASHER
HEXAGONAL HEAD BOLT
M8X16

LOCKING PART
LINE
THREADLOCKER

Technical Specification

TCD4.1L4

TCD4.1L4

DIN 7603 D14X20-CU-VERZINNT

M14X1,5

DIN 7604 AM14X1,5-A3L

LOCTITE 243 10ML



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FENDT 311 VARIO SCR (324/00101-99999)
F061365

Go€1904

Page 01-0002

Ref 2016442



Fendt

FENDT 311 VARIO SCR (324/00101-99999) F324000
CRANKCASE Page01-0002
ltem Part Number Qty Description Technical Specification

O~NOTTWN

9
10
11
12
13
14
15
19
20
21
22

23
24
185

72609501

ACP0152920

72416467
72344342
72456134
72439874
72455559
72429347

72431135
72615416
72491822
72325325
72325326
72315799
72315438
72439854
72325339
72415943
72423137

72420773
72436713
72381391

1

1

L ==

NNRANRPWRAOR AR

PR

Comments

FROM ENGINE S/N
11799186

ENGINE

<-- 324/1190
CRANKCASE
><2-15,19-24
HEXAGONAL HEAD BOLT
ADAPTER BUSH
SEALING WASHER
SEALING WASHER
PLUG SCREW
SCREW

M14X1,5

LOCKING PLUG
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

PLUG SCREW
GANG SHAFT
BUSH

THRUST WASHER
HEXAGONAL HEAD BOLT
M8X16

LOCKING PART
LINE
THREADLOCKER

TCD4.1L4

DIN 7603 D14X20-CU-VERZINNT

M14X1,5

DIN 7604 AM14X1,5-A3L
DIN 908 M14X1,5-ST

LOCTITE 243 10ML



FENDT 311 VARIO SCR (324/00101-99999)
432327-M-1

.~..

o/\ :

/,3 @ :u

M2yl w\}ﬁ\ w x&“\ @rs
“ﬁb \’of/\\ ! AW\JQ‘“\\ \\. ..\ \ \ cr\\

432327-M-1

Page 01-0003

Ref 2007



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

Page01-0003

CRANKCASE
ltem Part Number Qty Description Technical Specification
Comments
BLANKING PARTS
1 72627515 1 COREHOLEPLUG
2 72315088 2 SEALING WASHER DIN 7603 A10X13,5-CU
3 72323677 2 PLUG
4 72631860 2 SLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 311 VARIO SCR (324/00101-99999)
30094

1600€0

Page 01-0004

Ref 2014



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 4  PISTON COOLING JET



FENDT 311 VARIO SCR (324/00101-99999)
41018

VAR, 4 x \\
i/ (.7 fo ﬂ\\t\\\ v
AW 6\ w\« y \\ \\\U J\ \

8L0Ly0

Page 01-0005

Ref 2021



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE Page01-0005
ltem Part Number Qty Description Technical Specification

Comments
BLANKING PARTS

1 72325401 1 SEAL

2 72439814 1 FLANGE
NOT NEEDED WITH AIR BRAKE

3 72374423 2 HEXAGONAL HEAD BOLT DIN 933 M8X20-10.9A4C

NOT NEEDED WITH AIR BRAKE



FENDT 311 VARIO SCR (324/00101-99999)
35632

N \ \\ OM/ S <t / x\\ s
AY S 0 N/ ¥ ¢
{ [ NaV] YIS e
Gy N h/w« g7

N

sy A BV
O\\ WMN\/@,\\ N\m\\ 'y \VUV\
5\&# \

c/ \\\ yap
\ JN \A\ff\\ | \y”\J/
NNV T \\ =T
Nl g
N Ny
N /@/ -
SeoE X
SOl SN\ T Y
e/ ey —
Yy 7
A —

CE9GED

Page 01-0006

Ref 2028



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

BLANKING PARTS
UP TO ENGINE S/N
11128188

2 72315799 1 PLUG
3 72315094 1 SEALING WASHER

Technical Specification

DIN 7604 AM14X1,5-A3L
DIN 7603 A14X18-CU



FENDT 311 VARIO SCR (324/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2016437 Page 01-0007



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE

Page01-0007

Item Part Number

SO~ WN

72315799
72315094
72431648
72416472
72438057

Qty Description

NR R RE R

Comments

BLANKING PARTS
FROM ENGINE S/N
11128189

PLUG

SEALING WASHER
COVER

SEAL

HEXAGONAL HEAD BOLT

Technical Specification

DIN 7604 AM14X1,5-A3L
DIN 7603 A14X18-CU

M10X20



FENDT 311 VARIO SCR (324/00101-99999)
33867

R
P NN
’,;-:959 ‘;\\
’2 Sese /M EPON
P [P A ~
e Ol’ ,Noigs\\
- \\: ‘;&-s’ F_i&jé?‘--’f'__ "S ¥
A’ Rl 2255 D
[ ",f))\lr\ '\‘\\"ﬁ Ljn\;';‘ £TESQ
AN l\\_,\ W2 & e PP
IR ¥ 1 S o °<s~--;_;/"
LL'ﬁ y W'\\\JQ'_\J ARG £ [&TX 7o
~ [ i RO
I ARINEN 1N N ? !
g’ "1 A\‘Jﬂ"\‘ .‘gfa '
|"’,:l 193 S LN R N 2 ¢,
SRy ~ ‘\\Ja:l’” o N
(R ] ‘:»\*r& el o ~(‘;\|0\ » DA
~g et ~. S AR "2a ""’n ] e,
L BRI~ QPN PV I
N o TN - fl 'n o s N &
e Y Sl WMo g~ ol
R S S AT
RV SN DA B /A ¥
RS ~dag 0Ll bt
- Sy < ‘%I{; a \‘_—__,'”'l
@ Sl 07 S0
‘\3!‘.; Q: : o2

=
[¥=3
W
m
m
=3

Ref 2035 Page 01-0008



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

MASS BALANCER GEAR

Page01-0008

Item Part Number

g b~ w

72415940
72415941
72423136

72415942
72315644
72315087
72423138

72415945

Qty Description Technical Specification

2
2
2

RPNN PR

Ay

Comments

PIVOT

GEAR WHEEL

COUNTERSUNK CAPSCREW

M8X45

FIXING SHIM

HEXAGONAL HEAD BOLT DIN 933 M8X10-8.8A3L
SEALING WASHER DIN 7603 A8X14-CU
SEAL

7X1,5MM

PIVOT

SEE CRANKCASE



FENDT 311 VARIO SCR (324/00101-99999)
431755-M-1

1
Y 2
L'lf 2 "_—I -~
-~ /7 é: N
L& \/f,,-'ﬂ_l L
Al2.. Ox N LR
o ~ Q¢ 1 1h N
s v LAY R N
() I\ rd RN
7 B |
f, g"‘::'s'j - \_“\\ \\
P e ) Qe 7 s N
o Ry g kL —_ Qi‘r\\
’/ l/a' Ry ~~4 -::::-#:C:\ -
SRS N
1 \3“} lii‘,(:l e e
1 et e
“‘k,, 1" \.‘\IL - 2
FREE WA e 1
r P Y X -
sﬁ ’I“I‘ -
Sl ] -
1 ;0’ RS -
[ ) . v e
IS b ~ -
N "Bl Y T .-
#5 NN ~o Pid
QLY €3 ~
~==Z==4d

\ 431755-M-1

Page 01-0009

Ref 2042



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

TRANSMITTER

Page01-0009

ltem Part Number Qty Description
Comments

ENGINE SPEED
EDC

1 72626758 1 TRANSMITTER
2 72628348 1 O-RING



FENDT 311 VARIO SCR (324/00101-99999)
35317

&
AR
?Ilv_xlllaﬁ. A,J A

- (T

Lo P \

e
\ 7’
&,.W ol _C2R
N
X A N

& s~ -
B4 \ Mo ety o
\ . v
\ S PORN
N A

L1€5ED

Page 01-0010

Ref 2049



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

TRANSMITTER

Page01-0010

ltem Part Number Qty Description Technical Specification
Comments

ENGINE SPEED
FASTENINGS

1 72315460 1 SOCKET HEAD BOLT  DIN 912 M6X16-8.8



FENDT 311 VARIO SCR (324/00101-99999)
39377

039377

Ref 2056 Page 01-0011



Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE BREATHER

Page01-0011

ltem Part Number Qty Description
Comments

BREATHER TUBE

1 72496628 1 HOSE
3 72311167 1 HOSECLIP



FENDT 311 VARIO SCR (324/00101-99999)
41435

041435
~
@Q
£~

Ref 2063 Page 01-0012



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-311-vario-scr-324-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f324000/

Fendt

FENDT 311 VARIO SCR (324/00101-99999)

F324000

CRANKCASE BREATHER

Page01-0012

Item Part Number

11
12
13
14
15
16

72455795
72437250

72325293

72438014

72471856
72437138
72471856
72315101
72436504
72325453

Qty Description

Ay

[ e N e

Technical Specification
Comments

OIL RETURN TUBE

SEAL

BREATHER

><5

HEXAGONAL HEAD BOLT M8X30
M8X30

OIL RETURN LINE
><11,12

PIPE CLAMP

RUBBER HOSE

PIPE CLAMP

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X50

DIN 7603 A22X27-CU



FENDT 311 VARIO SCR (324/00101-99999)
41436

041436

Ref 2070 Page 01-0013



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





